



Mett-Bio™

Metallurgical Testing & Services

We Fit Quality As Standard

Test Certificate

Submitted To	: Raipur Carbon Products Pvt. Ltd.	Test Certificate No	: MBT/TC/2019C15001
	19/10-11 Industrial Growth Area	Sample Id	: NST2019C1201
	Ph-II, Siltara, Raipur C.G.	Sample Receipt Date	: 12-Mar-19
Sample Details		Condition of Sample	: Acceptable
Material	: Earthing Compound	Date of Testing	: 14-Mar-19
Test Method	: Resistivity Test	Date of Report	: 15-Mar-19
Ref Standards	: IEC 62561-7, ASTM G 57	Sample Drawn By	: Customer

Electrical Resistivity Test (ISO IEC 62561-7 Clause 5.3)

Method used	: 4 Electrode Method
Curing Time	: 1 hour
Electrodes	: Mild Steel Electrodes
Distance between two inner electrodes	: 7.2 cm
Cross sectional Area of box	: 7.2 cm²
Resistance Measured	: 8.29 Ω
Resistivity of Compound	: 0.0829 $\Omega.m$

Tested By :
Vipul Surani

Authorized Signatory

Pankaj Antala
Quality Manager

***** End Test *****

